Form No. 3364-607 Rev A

Count onit.

MH-400 Material Delivery Unit

Model No. 44930--Serial No. 310000001 and Up
Model No. 44931--Serial No. 310000001 and Up
Model No. 44933--Serial No. 310000001 and Up
Model No. 44934--Serial No. 310000001 and Up
Model No. 44937
Model No. 44938

Parts Catalog

Register your product at www.Toro.com Original Instructions (EN)






Table of Contents

BASE MOUEI ... e 2
Hydraulic ASSembly — SH MOEL ........oiiiiiiiiiei e 12
Hydraulic ASsembly — EH MOEL ........ooiiiiiiiiiiiiie e 16
Electrical Assembly — SH MOEL........uoiiiiiiiiii e 22
Electrical Assembly — EH MOAEl.........oouveiiiiiiiie e 24
Electrical Assembly — EH Model (WIr€le@SS) .....uuuviiiieiiiiiiiiiiieee e 26
Swing Arm Assembly — EH MOdel ... 28
EH Control Pendant MouNt BraCKets ........ccooiiieiiiiiiiii e 30
Belt Drive ASSEMDBIY oo 32
SUSPENSION CRASSIS ciiiiiiiiiiiiiiiiie e e e e e e e e e e e s st e e e e e e e e e nanrraaeees 34
Decal Placement — SH MOEl ........cc.ooiiiiiiiii e 36
Decal Placement — EH MOl ........cooiiiiiiiiiiiei ettt 38
LA IRS] oY1 1 g L= TP PPRTTR 40
Twin Spinner Hydraulics — SH MOdel..........oooiiii e 42
Twin Spinner Hydraulics — EH MOdel.........oooiiiiiii e 44
SWIVEL KT ettt ettt e sttt e e e st et e e e st b e e e e snbbeeeeanreen e 46
CrOSS CONVEY O ..eiiiiiiiiieee ettt et e e e e st e e e e e e s e e e e e e s e s sr e et e e e s e e nanrnneees 48
100 1T o IO Vo o |V SRR 52
Option Caddy Decal PlaCemMeENt ...........uviiiiiieeiiiciieeee et 54
(0] 0] 1o IO Vo o |V PSR 56
HYdraulic POWET PACK........c..uiiiiiiiii et e e e e e e e e s raae s 58
EIECTIC Brake Kil ...ooiiiiiiieiiei ettt sttt e e snnee e 62
LG KTttt ettt ettt et et ettt e et e e e et et et e e et ettt enen e et e e eeen s 70
LIGNT Kt WIFINQ ettt e e e e e e e st e e e e e e e e e sannbereeeeens 72
Page iv Parts Catalog



Base Model

MIRROR DETAIL

REAR LEFT SIDE FRONT LEFT SIDE
01-55928D01

Page 2 Parts Catalog



ITEM PART DESCRIPTION PART NO. QTY
1 TAILGATE ASSY T36011120-01 1
2 JACK — TAILGATE (Incl. Item # 4&5) T36031200 1
3 LATCH / SPRING T62021030 2
4 CRANK HANDLE (Not Sold Separately) T36011210 1
5 SPRING PIN 5/32 X 1 T50991040 2
6 CRANK SHAFT T36011220-01 1
7 MIRROR T62011008 1
8 MIRROR ARM T36011560-01 1
9 ATTACHMENT BRACKET ASSY T36015790 2
10 ATTACHMENT CLAMP ASSY T36015800-01 2
11 SAFETY LATCH T36015794-01 2
12 SLOPE PANEL T36011550-01 1
13 BOLT - NC GR8 5/16" x 2-1/4" T50031048 2
14 NUT - NYLOCK GR8 5/16" T50251003 2
15 WASHER - FLAT GR8 METALOY3/8" T50421028 30
16 BOLT - NC GR8 3/8" x 3" T50031086 5
17 NUT - NYLOCK GRS 3/8" T50251002 11
18 BRIDGE BAR T36011650-01 2
19 BOLT - NC GR8 3/8" x 1-1/2" T50031074 1
20 BOLT - NC GR8 3/8" x 1" T50031070 6
21 BOLT - NC GR8 3/8" x 2-3/4" T50031084 2
22 BOLT - NC GR8 1/2" x 1-1/2" T50031134 8
23 NUT - NYLOCK GRS8 1/2" T50251004 8
24 WASHER - FLAT GR8 METALOY1/2" T50421030 4
25 BEARING BAR T36015200 4
26 MACHINE SCREW 10-24 x 3"PHRD T50001050 2
27 NUT - NYLOCK 10-24 T50241004 2
28 LYNCH PIN - 5/32" X 3-5/16" T50992360 2

NOTE: ITEMS WITH ** ARE ASSOCIATED TO SPECIFIC MODELS
Parts Catalog Page 3



Base Model

FENDER GUARD
(39 ORODE) (19)(20)(21) THRU FENDER GUARD
33 23%30 m K ?‘?
L i // ’ 40
° N

THRU FENDER GUARD

34

25129

i 202126

/ \
ﬁ (N 4
|
\ / i
~—1 SECTION A
DETAIL B
FENDER GUARD TO FENDER /2

_§_goop Bl

23029) (12

DETALL B

01-35929D

rage s Parts Catalog



ITEM PART DESCRIPTION PART NO. QTY
1 HITCH TUBE T36012112-01 1
2 JACK - SIDE WIND T0000-3423 1
3 COUNTER WEIGHT BOX T36028000-01 1
4 WEIGHT - COUNTER WEIGHT BOX T36028020-01 10
5 SHAFT - WEIGHT BOX T36028010-01 1
6 LYNCH PIN - 7/16" T50991368 2

7**  GUARD — HYD VALVES SH T36011770-01 1
7**  GUARD — HYD COVER EH T0000-7813-01 1
8*  FENDER GUARD L.H. SH T36011710-01 1
8*  FENDER GUARD L.H. EH T0000-7814-01 1
9 FENDER GUARD R.H. T36011720-01 1
10  JACK LEG 39" T36011190-01 1
11  RUBBER BUMPER 2-1/2 RND T62011020 1
12 IDLER GUARD ASSY T36011630-03 3
13 DRIVE GUARD ASSY T36011640-03 1
14  BOLT - NC GR8 1" x 6-1/2" T50031322 2
15  NUT-NYLOCK GRS 1" ZINC T50251008 2
16  BOLT - NC GRS 1/2" x 5-1/2" T50031156 2
17 WASHER - FLAT GR8 METALOY 1/2" T50421030 4
18  NUT - NYLOCK GRS 1/2" T50251004 2
19  BOLT - NC GRS 1/4" x 3/4" T50031002 6
20 NUT - NYLOCK GR8 1/4" T50251000 6
21  WASHER - FLAT GR8 METALOY 1/4" T50421029 8
22 BOLT-CARR NC 3/8" x 3/4" T50091078 3
23 WASHER - FLAT GR8 METALOY 5/16" T50421026 18
24 NUT - NYLOCK GRS 3/8" T50251002 8
25  PIN-JACK LEG T36011195-01 1
26 BOLT-CARRNC 1/4"x 1" T50091004 1
27  BOLT-NC GR8 ¥ X 1-1/4” T50011008 1
28 WASHER - 1/4" x 1-1/4" OD T50421080 1
29  BOLT-NC GRS 3/8" x 5/8" T50031069 8
30  BOLT BUTTONHEAD GR8 NC 5/16" X %" T50070976 2
31  BOLT-NC GR8PLTD 5/16" X 1-1/4" T50031040 2
32  BOLT-FLAT HEAD ¥’ X 1" T51151011 4
32  BOLT-BUTTONHEAD GR8 NC 5/16” X 1 % T51151037 4
33  NUT - NYLOCK GR8 ¥ T50251000 5
33 NUT - NYLOCK GRS 5/16" T50251003 4
34  STOP - LIFT CYLINDER T36011580-01 2
NOTE: ITEMS WITH ** ARE ASSOCIATED TO SPECIFIC MODELS
Parts Catalog Page 5



Base Model

FENDER GUARD
10 FENDER

THRU FENDER GUARD
32330
o/ reas';
T 40
Ny

THRU FENDER GUARD -

25129

SECTION A

DETAIL B

_§_pop B

FENDER GUARD TO FENDER /3

23029 12

DETALL B

01-35929D

rage® Parts Catalog



ITEM PART DESCRIPTION PART NO. QTY
35 SPACER — LIFT CYLINDER STOP T36011595 4
35 SPACER — LIFT CYLINDER STOP T0001-3570 4
36 PIN — LIFT CYLINDER STOP T36011590 2
37 NUT — JAM 3/8” T50141004 2
38 WASHER — FLAT GR8 METALOY 3/8” T50421028 4

39** PENDANT SHIELD T0000-7816-01 1
40 GUARD - DRIVE T0000-5529-03 1
41 BUMPER RUBBER T0000-2430 1
42 PENDANT POCKET T36016084-01 1
43 WASHER FLAT STAINLESS 1/4" T50421105 2
44 BOLT SS BUTTON HD N/C 1/4 X 5/8 T50071076 2
45 NUT SS NYLOCK 1/4 T50071020 2

NOTE: ITEMS WITH ** ARE ASSOCIATED TO SPECIFIC MODELS

Parts Catalog

Page 7



Base Model

DETAIL B
] s
REAR VIEW

@@@ TOP VIEW

FRONT CORNER — SIDE VIEW DETAIL B
= - 3§ X
4] I514

=N mw g E
O F g R -y

= ~

@BE-1_Lp q- DEE)
= =
@, © © \Q STRY TR © © @\

o, 0 7

SECTION = C SECTION = D \®

01-35946D 3

Page 8 Parts Catalog



ITEM PART DESCRIPTION PART NO. QTY
1 BELT - CONV/ 34" X 248" ENDLESS T60191215 1
2 SIDE SEAL PANEL T36011520-01 2
3 SIDE SEAL SKIRT RUBBER See Item 20 2
4 SIDE SEAL BAR T36011530-01 2
5 FRONT SLOPE PANEL T36011525-01 1
6 FRONT SEAL SKIRT RUBBER See Item 20 1
7 FRONT SEAL BAR T36011535 1
8 TAILGATE SEAL L.H. T36011260 1
9 TAILGATE SEAL R.H. T36011270 1
10  SEAL BAR-LOWER T36011280 2
11  SEAL BAR- UPPER T36011290 2
12 BELT SEAL T36013010 1
13 BELT SEAL RETAINER T36011230 1
14  BOLT-CARRNC3/8"x1" T50091080 69
15  NUT - NYLOCK GRS 3/8" T50251002 69
16  WASHER - FLAT GRS 3/8" T50421028 43
17 BOLT-NC GR5 5/16" x 1-1/4" T50031040 15
18  NUT - NYLOCK 5/16" 750251003 15
19  WASHER - FLAT 5/16" T50421026 30
20 FLOOR SEALKIT-INC.#3x2&#6x 1 T36011010 1

NOTE: ITEMS WITH ** ARE ASSOCIATED TO SPECIFIC MODELS
Parts Catalog Page 9



Base Model

NP2 R

\ a -

/

FRONT
REAR

I
=

CARTRIDGE BED

SECTION A—A (IDLER ADJUSTMENT)

[P

© ®
]
y ® ®

143

= . C \
SECTION C=C SECTION B-B
01-35947D 4
ITEM PART DESCRIPTION PART NO. QTY
1 ROLLER FRAME ASSY T36011600 1

Page 10 Parts Catalog



ITEM PART DESCRIPTION PART NO. QTY

2 BELT ROLLER ASSY T36011680 9
3 IDLER ROLLER T36011620 1
4 DRIVE ROLLER T36011610 1
5 TAKE-UP BEARING 1-5/8" T60114305 2
6 FLANGE 4 BOLT BEARING T60116355 2
7 LOCK COLLAR T60112630 2
8 SET SCREW T51121133 2
9 LOCK COLLAR T60112630 2
10 SET SCREW T51121133 2
11 BOLT - NC GR8 1/2" x 2" T50031138 24
12 NUT - NYLOCK GRS 1/2" T50251004 24
13 WASHER - FLAT GR8 METALOY 1/2" T50421030 24
14 NUT - GR8 PLTD 1" T50201018 4
15 BELT TENSIONER SCREW T36011670 2
16 BRIDGE BAR T36011650-01 2
17 BOLT - GR8 1/2" x 1-1/2" T50031134 4
18 NUT - NYLOCK GR8 1/2" T50421030 4
19 BEARING HEX T60111000 18
20 ROLLER INSERT T36011685 18
21 ALIGNMENT PLATE T36011690-01 1
22 BOLT - GR8 PLTD 5/8" x 1-3/4" T50031196 4
23 WASHER - FLAT GR8 METALOY 5/8" T50421032 4
24 NUT - NYLOCK GR8 5/8" T50251006 8
25 SCREW COUNTERSUNK HEX 5/8" x 2" PL T51161199 4
26 NUT - GR8 PLTD 1" T50201018 3
27 LOCK ROD T36011675 1

NOTE: ITEMS WITH ** ARE ASSOCIATED TO SPECIFIC MODELS

Parts Catalog Page 11



Hydraulic Assembly — SH Model

FLOOR DRIVE MOTOR

BOX_LIFT CYCLINDERS

(REAR VIEW)

NOTE: Ui & R CYLNDERS ARE
NOT IDENTICAL.

DETAL — ©
it 9
— |
60 @ \ |
L Y
L o= Y/
‘E‘.;
(10 Aol (;5:“ s DETAIL=A (VALVE)
g”"”’!@f o il DETAL-B .
) DS =
@ IR
& OERRE, Q )
GOGD
@@ @ OHE® E &
VALVING DETAIL DETAL-B (VALVE
(TOP VIEW) (R. SIDE VIEW)

01-55952005

Page 12 Parts Catalog



ITEM PART DESCRIPTION PART NO. QTY
1 FLOOR DRIVE MOTOR (103-1040) T56011000-03 1
* MOTOR SEAL KIT (103-1040) T56013000 1
1 FLOOR DRIVE MOTOR (104-1143) T0000-5303-03 1
* MOTOR SEAL KIT (104-1143) T56013012 1
* DRIVE MOTOR REPLACEMENT KIT T0000-5518 1
2 HYDRAULIC CYLINDER - L.H. T56071160-01 1
3 HYDRAULIC CYLINDER - R.H. T56071170-01 1
6 HOSE ASSY 2" T0000-3456 1
7 HOSE ASSY %" TO000-3454 1
8 %" HOSE (PRESSURE) T36013122 1
9 %" HOSE (RETURN) T36013140 1
10 ¥%" HOSE (CYL. — VALVE) T36013112 1
11 %" HOSE (CYL. — VALVE) T36013102 1
12 %" HOSE (CYL. BOTTOM) T36013132 2
13 %" HOSE (CYL. TOP) T36013162 2
14 %" HOSE (VALVE — BY PASS) T36013156 1
15 %" HOSE (VALVE - BY PASS) T36013158 1
16 MALE QUICK COUPLER %" T56151014 2
17 QUICK DISCONNECT CAP ¥2" T56152152 2
18 CHECK VALVE %" T56051012 1
19 CONN NIPPLE ¥2MPT — ¥2MPT T56091114 1
20 HYDRAULIC VALVE BODY T56054030 1
21 VALVE — ELECTRIC (COMPLETE) T56055048 1
22 COIL DUAL STUD 12-VOLT T56054040 2
23 HYDRAULIC VALVE SOLENOID W/O COIL T56054038 1
24 HYDRAULIC VALVE SOLENOID W/O COIL T56054036 1
25 CONN %2JIC — %20-RING T56091377 3
27 LIFT INDICATOR BAR T36011570 1
26 CONN %2JIC — 5/80-RING T56091379 2
28 ELBOW 90 ¥2MJIC — Y2MPT T56091184 6
29 HYDRAULIC VALVE T56051015-01 1
30 HYDRAULIC VALVE T56051006-01 1
31 HYDRAULIC VALVE T0000-5304-01 1
* HYDRAULIC VALVE SEAL KIT T56051070 1
32 LEVER (BELT OR OPTION) T36013200 2
33 LEVER (LIFT CYLINDER) T36013190 1
34 KNOB T56051500 3
35 VALVE CLEVIS KIT T56051610 2
36 VALVE RETAINER T56051066 1
37 DETENT KIT N/A 1
38 CENTERING KIT N/A 1
39 DETENT KIT N/A 1

NOTE: ITEMS WITH ** ARE ASSOCIATED TO SPECIFIC MODELS

Parts Catalog

Page 13



Hydraulic Assembly — SH Model

FLOOR DRIVE MOTOR

N\ @26

CONTROL VALVES

BOX LIFT CYCLINDERS

(REAR VEW)

NOTE: Ui & R CYLNDERS ARE
NOT IDENTICAL.

DETAIL=A (VALVE)
(L. SIDE VIEW)

VALVING DETAIL DETAIL-B (VALVE

(TOP VIEW) (R. SIDE VIEW)
01-35932005

Page 14 Parts Catalog



ITEM PART DESCRIPTION PART NO. QTY
40  ELBOW 90 %MJIC — %MPT T56091185 2
41 CONN STR %MJIC — %MPT T56091158 1
42 TEE %MJIC - ¥%:MJIC — ¥sMPT T56091336 1
43 ELBOW 90 %:MJIC — ¥sMPT T56091184 2
44 ELBOW 90 ¥2MPT — ¥%:MPT T56091072 2
45  CONN NIPPLE %MPT — %:MPT T56091116 2
46 MALE QUICK COUPLER %" T56151014 1
47  QUICK DISCONNECT CAP %" T56152152 1
48  FEMALE QUICK COUPLER %" T56151009 1
49  QUICK DISCONNECT PLUG %" T56152150 1
50  BOLT - GR8 ¥ x 1-1/2" T50031008 2
51 NUT - NYLOCK GR8 %" T50251000 2
52 CLAMP CAP T36013220 8
53  HYDRAULIC LINE CLAMP 756171012 18
54  NUT - NYLOCK GR8 % T50251000 9
55  WASHER - FLAT GR8 METALOY ¥ T50421029 9
56  BOLT-GR8%"x3" T50031020 2
57  BOLT - GR8 ¥4 x 2-1/2™ T50031016 5
58  SOLENOID — NUT T56054035 2
59  VALVE - FLOW METERING T56051020 1
60  %"HOSE T36013180 1
61 %" HOSE T36013182 1
62  CONN %" JIC — %" O-RING T56091377 3
63  CONN Y% MJIC — %" MPT T56091159 1
64  TEE %' MPT x %" MPT x %" FPT T56091343 1

NOTE: ITEMS WITH ** ARE ASSOCIATED TO SPECIFIC MODELS
Parts Catalog Page 15



Hydraulic Assembly — EH Model

PRESSURE

—_—

TRACTOR HOOK-UP

BOX LIFT CYLINDERS

33 3

(REAR VIEW)

NOTE: LH & RH CYLINDERS ARE
NOT (DENTICAL.

01-46267D

Page 16 Parts Catalog



ITEM PART DESCRIPTION PART NO. QTY
1 CLAMP PLATE T36013220 8
2 HOSE ASSY - LIFT RETURN TO000-7817 1
3 HOSE ASSY - LIFT PRESSURE TO000-7818 1
4 HOSE ASSY — PRESSURE TO0000-7819 1
5 HOSE ASSY %" #5 T36013162 2
6 HOSE ASSY — RETURN TO000-7820 1
7 HOSE ASSY — FLOOR MOTOR TO0000-7821 2
8 HOSE ASSY 2" #8 T36013132 2
9 HYDRAULIC BLOCK ASSSEMBLY TO000-7823 1
10 HYDRAULIC LINE CLAMP T56171012 18
11 HYDRAULIC CYLINDER — L.H. T56071160-01 1
12 HYDRAULIC CYLINDER - R.H. T56071170-01 1
13 HYDRAULIC MOTOR 104-1143 T0000-5303-03 1
* MOTOR SEAL KIT (104-1143) T56013012 1
14 CONNECTION NIPPLE ¥2 MPT — 1/2MPT T56091114 1
15 LIFT INDICATOR BAR T36011570 1
16 QUICK DIS. CAP ¥2 T56152152 3
17 HYDRAULIC VALVE CHECK CV4P65 — Y2 T56051012 1
18 COUPLER QCK ¥ MALE T56151014 3
19 COUPLER QCK ¥2 FEMALE T56151009 1
20 CONNECTION %2 JIC — 5/8 O-RING T56091379 2
21 QUICK DIS. PLUG %2 T56152150 1
22 BOLT NC GR8 PLTD % X 4 T50031024 2
23 BOLT NC GR8 PLTD % X 3 T50031020 1
24 BOLT NC GR8 PLTD % X 2-3/4 T50031018 1
25 BOLT NC GR8 PLTD % X 2-1/2 T50031016 2
26 NUT NYLOCK NC GR8 ¥ T50251000 6
27 WASHER FLAT GR8 METALLOY Y4 T50421029 6
28 CABLE TIES — HVY BLK 14 T58071006 5
29 BOLT NC GR8 PLTD 5/16 X 5 T50031062 2
30 WASHER LOCKING METALLOY T50401042 2
31 WASHER FLAT GR8 METALLOY 5/16 T50421026 2
32 STR SWV % RJIC — 1/2MPT T56091359 3
33 ELBOW 90 ¥2MJIC — ¥2MPT T56091184 4
34 FITTING 3/8 MORB X 1/2 MJIC T56091173 4
35 FITTING - ORIFICE ASSEMBLY T36013195 1
36 VALVE PO CHECK PC08-30 T0001-6536 1
37 ADAPTER 1/2MJIC-3/8MORB 90 DEG T56093020 1
38 FITTING 3/8MORB — 3/8MJIC T0001-6545 1
39 HOSE ASSY 3/8 PO CHECK TO0000-8004 1
40 ELBOW %2 FJIC — 1/2MPT T56091336 1
41 ELBOW 90 %2FJIC — ¥2MPT T0001-6561 1
42 CONN 1/2 JIC - 1/2 O-RING T56091377 4

NOTE: ITEMS WITH ** ARE ASSOCIATED TO SPECIFIC MODELS
Parts Catalog Page 17



Hydraulic Assembly — SH Model

BOX_LIFT CYCLINDERS

(REAR VEW)

4
[REAR VI
HH
NOTE: Lit & Rt CYLNDERS ARE
NOT IDENTICAL.

(0 | \"‘ @ DETAIL-A (VALVE
T SR> §
@ Q”b.ﬂi,,% ) --1imT DHA\L . (L. SIDE VIEW)
T
® I
®
(39
® @ & D6 6
VALVING DETAIL DETAIL-B (VALVE
(TOP VIEW) (R. SIDE VIEW)

01-35932004

Page 18 Parts Catalog



ITEM PART DESCRIPTION PART NO. QTY
1 FLOOR DRIVE MOTOR (103-1040) T56011000-13 1
* MOTOR SEAL KIT (103-1040) T56013000 1
1 FLOOR DRIVE MOTOR (104-1143) T0000-5303-03 1
* MOTOR SEAL KIT (104-1143) T56013012 1
* DRIVE MOTOR REPLACEMENT KIT T0000-5518 1
2 HYDRAULIC CYLINDER — L.H. T56071160-01 1
3 HYDRAULIC CYLINDER - R.H. T56071170-01 1
4 %" HOSE (STEEL TUBE — MOTOR) T36013166 2
5 %" TUBE (STEEL TUBE) T36013170 2
6 %" HOSE (VALVE — STEEL TUBE) T36013150 1
7 %" HOSE (VALVE — STEEL TUBE) T36013154 1
8 %" HOSE (PRESSURE) T36013122 1
9 ¥%" HOSE (RETURN) T36013140 1
10 %" HOSE (CYL. — VALVE) T36013112 1
11 %" HOSE (CYL. — VALVE) T36013102 1
12 %" HOSE (CYL. BOTTOM) T36013132 2
13 %" HOSE (CYL. TOP) T36013162 2
14 %" HOSE (VALVE - BY PASS) T36013156 1
15 %" HOSE (VALVE — BY PASS) T36013158 1
16 MALE QUICK COUPLER %" T56151014 2
17 QUICK DISCONNECT CAP %" T56152152 2
18 CHECK VALVE %2" T56051012 1
19 CONN NIPPLE ¥2MPT — %2MPT T56091114 1
20 HYDRAULIC VALVE BODY T56054030 1
21 VALVE — ELECTRIC (COMPLETE) T56055048 1
22 COIL DUAL STUD 12-VOLT T56054040 2
23 HYDRAULIC VALVE SOLENOID W/O COIL T56054038 1
24 HYDRAULIC VALVE SOLENOID W/O COIL T56054036 1
25 CONN %2JIC — %20-RING T56091377 3
26 CONN %2JIC — 5/80-RING T56091379 2
27 LIFT INDICATOR BAR T36011570 1
28 ELBOW 90 ¥2MJIC — ¥2MPT T56091184 6
29 HYDRAULIC VALVE T56051015-01 1
30 HYDRAULIC VALVE T56051006-01 1
31 HYDRAULIC VALVE T0000-5304-01 1
* HYDRAULIC VALVE SEAL KIT T56051070 1
32 LEVER (BELT OR OPTION) T36013200 2
33 LEVER (LIFT CYLINDER) T36013190 1

NOTE: ITEMS WITH ** ARE ASSOCIATED TO SPECIFIC MODELS

Parts Catalog

Page 19



Hydraulic Assembly — SH Model

0)
:
@ s

9/ 00,04

BOX LIFT CYCLINDERS

(REAR VIEW)

v4
[REAR VI
HH
NOTE: Lit & Rt CYLNDERS ARE
NOT IDENTICAL.

\
(40 a (cy" 7 l & DETALL-A (VALVE
@miﬂ,,mggl . JI\“I AIL . (L. SIDE VIEW)
)@ B
4
il
® I
®
()
1B @ @ COCHEE 6
VALVING DETAIL DETAIL-B (VALVE
(TOP VIEW) (R SIDE VIEW)

01-35932004

Page 20 Parts Catalog



ITEM PART DESCRIPTION PART NO. QTY
34  KNOB T56051500 3
35  VALVE CLEVIS KIT T56051610 2
36  VALVE RETAINER T56051066 1
37  DETENTKIT N/A 1
38  CENTERINGKIT N/A 1
39 DETENT KIT N/A 1
40  ELBOW 90 %MJIC — %MPT T56091185 2
41 CONN STR %MJIC — %MPT T56091158 1
42 TEE %MJIC - ¥%:MJIC — ¥sMPT T56091336 1
43 ELBOW 90 %:MJIC — %:MPT T56091184 2
44 ELBOW 90 ¥2MPT — ¥%:MPT T56091072 2
45  CONN NIPPLE %MPT — %MPT T56091116 2
46 MALE QUICK COUPLER %" T56151014 1
47  QUICK DISCONNECT CAP %" T56152152 1
48  FEMALE QUICK COUPLER %" T56151009 1
49  QUICK DISCONNECT PLUG %" T56152150 1
50  BOLT - GR8 ¥ x 1-1/2" T50031008 2
51 NUT - NYLOCK GR8 %" T50251000 2
52 CLAMP CAP T36013220 9
53  HYDRAULIC LINE CLAMP 756171012 18
54  NUT - NYLOCK GR8 % T50251000 9
55  WASHER — FLAT GR8 METALOY %" T50421029 9
56  BOLT-GR8%"x3" T50031020 2
57  BOLT - GR8 ¥4 x 2-1/2 T50031016 5
58  SOLENOID — NUT T56054035 2
59  VALVE - FLOW METERING T56051020 1
60  %"HOSE T36013180 1
61 %" HOSE T36013182 1
62  CONN %" JIC — %" O-RING T56091377 3
63  CONN Y% MJIC — %" MPT T56091159 1
64  TEE %' MPT x %" MPT x %" FPT T56091343 1

NOTE: ITEMS WITH ** ARE ASSOCIATED TO SPECIFIC MODELS
Parts Catalog Page 21



Electrical Assembly — SH Model

10 TRACTOR

WHITE WIRE

BLACK WIRE

(GREEN WIRE)

REAR VIEW
(PRONGS WITH SCREWS)

WHITE WIRE

POWER (WHITE) GREEN WIRE

SWITCH WIRING DETAIL

RUBBER SEAL
LD

DECAL PLACEMENT

WHITE WIRE (GREEN WIRE)

REAR VIEW (PRONGS WITH SCREWS)

SILVER PRONG

01-35936DR02

Page 22

Parts Catalog



ITEM PART DESCRIPTION PART NO. QTY

1 PENDANT ASSY T36014090 1
2 TRACTOR — BATTERY HARNESS T36014132 1
3 REAR PENDANT HARNESS ASSY T36014122 1
4 PENDANT SOCKET BRACKET T36016086 1
5 SOCKET — MODIFIED T36014134 1
6 GROMMET — RUBBER 3/8” ID RB169 T58075054 1
7 HOSE SHEATH NHS 207 X 5.5 FT (PER FOOT) T57011624 1
8 BOLT — GR8 ¥4" x 2-1/4” T50031014 2
9 NUT — NYLOCK GR8 %" T50251000 5
10 WASHER - FLAT GR8 METALOY %" T50421029 11
11 BOLT — GR8 ¥+ x %" T50031002 2
12 BOLT - GR8 %" x 3" T50031020 1
13 WASHER — FLAT GR8 METALOY %" T50421029 2
14 NUT — NYLOCK GR8 %" T50251000 2
15 BOLT — CARRIAGE ¥2" x 1" T50091004 2
16 HYDRAULIC LINE CLAMP T56171012 4
17 BOLT — GR8 3/8” x 2-3/4" T50031084 1
18 CLAMP PLATE T36033040 1
19 SWITCH - TOGGLE T58071534 1
20 BOOT — RUBBER SWITCH T58071546 1
21 PLUG TURF — 4 WAY T58071127 1
22 CORD — PENDANT T36044110 1
23 DECAL ISO FLOOR CONTROL 119-6822 1

NOTE: ITEMS WITH ** ARE ASSOCIATED TO SPECIFIC MODELS

Parts Catalog Page 23



Electrical Assembly — EH Model

BRACKET MOUNTING HARDWARE
LOOSE IN BAG

01-46269000

Page 24 Parts Catalog



ITEM PART DESCRIPTION PART NO. QTY

1 WIRING HARNESS - MH EH T0001-3689 1
2 ELECTRICAL CONNECTION KIT - EH TO000-7824 1
3 BOLT - SS BUTTON HD NC ¥ X 1-1/4” TO000-6786 2
4 NUT - SS NYLOCK ¥4 T50071020 2
5 HYDRAULIC LINE CLAMP T56171012 4
6 HOSE SHEATH NHS 207 — 139" T0000-7825 1
7 NUT - NYLOCK NC GR8 3/8” T50251002 2
8 BOLT - NC GR8 PLTD 3/8" X 2-3/4” T50031084 2
9 WASHER - FLAT GR8 METALLOY 3/8” T50421028 4
10 POWER LEAD - EH T0000-6333 1
11 CONTROL PENDANT T36014095 1
12 PENDANT COVER TO000-7736 1
13 POWER LEAD - TOW VEHICLE T0000-6334 1
14 BRACKET - SOCKET T0001-1284 1
15 BOLT — CARRIAGE ¥2" X 1” T50091004 2
16 NUT — NYLOCK GR8 %" T50251000 2
17 WASHER — FLAT GR8 METALLOY %" T50421029 2
18 FUSE - 7.5 AMP T0001-5266 2
19 ELECTRICAL CONNECTION KIT - EH TO000-7824 1

NOTE: ITEMS WITH ** ARE ASSOCIATED TO SPECIFIC MODELS

Parts Catalog Page 25



Electrical Assembly — EH Model (Wireless)

KO WIRE. (BRASS)

NO WIRE (SILVER) BLACK WRE (BRASS) [-]
SOCKET REAR VIEW CONNECTIONS

0002-2151/00

Page 26 Parts Catalog



ITEM PART DESCRIPTION PART NO. QTY
1 CONTROL PENDANT - WIRELESS T36014097 1
2 RECEIVER — WIRELESS T0002-1762 1
3 HARNESS — SOLENOIDS — MHEH WIRELESS T0002-1913 1
4 BUTTON — EMERGENCY STOP T0002-1912 1
5 HARNESS — MH POWER FEED (Incl. Item # 10) T0002-1911 1
6 BATTERY HARNESS — TRACTOR TO MH-400 (Incl. Item #9) T0002-1910 1
7 BRACKET — ELEC. CONNECTION FOR TRACTOR T36054020 1
8 ELECTRICAL CONNECTION KIT — MHEH WIRELESS T36014136 1
9 SOCKET — 4- WAY T36014134 1
10 PLUG 4-WAY T58071127 1
11 HYDRAULIC LINE CLAMP T56171012 4
12 HOSE SHEATH NHS 207 — 139" T0O000-7825 1
13 BOLT - NC GR8 PLTD 3/8" X 2-3/4” T50031084 2
14 BOLT NC GR8 PLTD %" X 1" T50031004 2
15 BOLT NC GR8 PLTD 5/16” X 1" T50031038 2
16 NUT - NYLOCK NC GR8 3/8” T50251002 2
17 NUT- NYLOCK NC GR8 5/16” PLTD T50251003 4
18 NUT NYLOCK NC GR8 1/4" T50251000 2
19 WASHER - FLAT GR8 METALLOY 3/8” T50421028 4
20 WASHER - FLAT GR8 METALOQY 5/16” T50421026 2
21 WASHER FLAT GR8 METALOY 1/4" T50421029 2
22 SCREW SELF TAP #12 x 1" T51161146 2
23 FUSE - 15 AMP T58037330 1
24 BOLT - SS BUTTON HD NC ¥2” X 1-1/4” TO000-6786 2
25 NUT - SS NYLOCK %" T50071020 2

NOTE: ITEMS WITH ** ARE ASSOCIATED TO SPECIFIC MODELS

Parts Catalog

Page 27



Swing Arm Assembly — EH Model

01-46274000

Page 28 Parts Catalog



ITEM PART DESCRIPTION PART NO. QTY

1 SWING ARM MOUNT T0000-7826-01 1
2 SWING ARM TO000-7827-01 1
3 WASHER- UHMW 2-1/2" X 1/8” T0001-3249 2
4 HANDLE ADJUSTABLE 1/2” STUD KHB-310 T0001-3251 1
5 CLIP — CORD PUSH MOUNT 1/4” T0001-3711 1
6 BUMPER UHMW LONG — SWING ARM T0001-3629 1
7 SWING ARM SPACER PLATE T0001-3824 1
8 CLAMPS — RUBBER INSULATION 1/4” #4 T58071008 3
9 RUBBER GROMMET RB246 — 3/4” T58075130 2
10 BOLT SS CSK FH 5 MM X 50 MM T0001-3260 4
11 WASHER-FLAT SS 5MM T0001-3262 4
12 NUT SS NYLK 5 MM T0001-3261 4
13 WASHER — FLAT GR8 METALLOY 5/8” T50421032 1
14 SWING ARM BOLT SPACER T0001-3830 1
15 NUT - NYLOCK NC GR8 5/8” T50251006 1
16 BOLT - NC GR8 PLTD 5/8" X 7" T50031224 1
17 WASHER — FLAT GR8 METALLOY 5/16” T50421026 4
18 BOLT — BUTTON HEAD 5/16” X 1-3/4” NC T51151037 2
19 NUT — NYLOCK NC GR8 5/16” PLTD T50251003 4
20 BOLT-FLAT HEAD — 5/16" X 1-1/4” NC T51151018 2
21 NUT NYLOCK NC GRS 1/4" T50251000 3
22 WASHER — FLAT GR8 METALLOY 3/8” T50421028 10
23 BOLT NC GR8 PLTD 3/8" X 1-1/4” T50031072 5
24 NUT NYLOCK NC GR8 3/8” T50251002 5
25 LATCH/SPRING NO PINS TO000-7828 1
26 BUMPER UHMW SHORT — SWING ARM T0001-4789 1

NOTE: ITEMS WITH ** ARE ASSOCIATED TO SPECIFIC MODELS

Parts Catalog Page 29



EH Control Pendant Mount Brackets

01-46566D

Page 30 Parts Catalog



ITEM PART DESCRIPTION PART NO. QTY
1 TOW VEHICLE MOUNT KIT T0000-7870 1
2 HANDLE — ADJUSTABLE T0001-3251 1
3 PENDANT MOUNT ASSEMBLY T0000-7871 1
3 PENDANT MOUNT ASSEMBLY — WIRELESS T36016083 1
4  KNOB T0001-3230 1
NOTE: ITEMS WITH ** ARE ASSOCIATED TO SPECIFIC MODELS
Parts Catalog Page 31



Belt Drive Assembly

©

P (%)

Foms

SIDE VIEW (LESS DRIVE MOTOR)

@ USE LOCTITE 245

SECTION A-A

01-35933002

Page 32 Parts Catalog



ITEM PART DESCRIPTION PART NO. QTY

1 FLOOR DRIVE MOTOR (103-1040) T56011000-03 1
* MOTOR SEAL KIT (103-1040) T56013000 1
1 FLOOR DRIVE MOTOR (104-1143) T0000-5303-03 1
* MOTOR SEAL KIT (104-1143) T56013012 1
* DRIVE MOTOR REPLACEMENT KIT T0000-5518 1
2 FLANGE 2 BOLT T56013500 1
3 SPROCKET 60B —11x 1 T60135010 1
4 SPROCKET HB60A13 x 5/8 — IDLER T60134090 1
5** SPROCKET 60B-30 x 1-5/8” SH T60135750 1
5** SPROCKET 60B-18 x 1-5/8" EH T0000-8137 1
6 3/8" KEY T36011810 1
7 SET SCREW 3/8” x ¥2” NC T51121108 2
8 SET SCREW SOCK 3/8” x 2-1/2" T51121116 1
9 WOODRUFF KEY T56013024 1
10 SET SCREW 5/16" x 3/8” T51121098 1
11 BOLT — FLAT HEAD 2" x 2" T51151028 2
12 NUT — STOVER “C” NC PLTD %" T50281006 2
13 WASHER — FENDER ¥4 x 1-1/4” OD T50421080 1
14 BOLT — GR8 ¥4" X %" T50031002 1
15 NUT — NYLOCK GRS 5/8” T50251006 1
16 BOLT — GR8 5/8” x 2-1/2" T50031202 1
17 WASHER — FLAT GR8 METALOY 5/8” T50421032 4
18** CHAIN - #60 x 42" SH (INCL. ITEM # 20) T36011800 1
18** CHAIN - #60 x 33" EH (INCL. ITEM # 20) T36011805 1
19 WASHER — FLAT GR8 METALOY 5/8” T50421032 2
20 CONN LINK #60 T60151016 1

NOTE: ITEMS WITH ** ARE ASSOCIATED TO SPECIFIC MODELS

Parts Catalog Page 33



Suspension Chassis

b
il
|

FRAME — TOP VIEW

(BOX_REMOVED)

FRAME — SIDE VIEW
(BOX REMOVED)

TYPE - 1

01-35930D

Page 34 Parts Catalog



ITEM PART DESCRIPTION PART NO. QTY

1 WHEEL - TURF 16.1 x 14 6-HOLE %IN T54011022 4
2 TIRE — TURF 33 /16LL x 16.1 10PLY T68021100 4
* TIRE - WHEEL ASSY 33 X 16 LL 10 PLY T0000-6872 4
3 WALKING BEAM T36012020-01 2
4 CAP /HUB T54051026 4
5 COTTER PIN T50991020 4
6 NUT / SPINDLE T54051060 4
7 WASHER / SPINDLE T54051068 4
8 BEARING - OUTER T54051010 4
9 RACE - OUTER T54051042 4
10 HUB - (Incl. Items 8,9,11,12,13,16,17) T54031039 4
11 RACE - INNER T54051037 4
12 BEARING — INNER T54051100 4
13 SEAL T54051019 4
14 DOUBLE ENDED SPINDLE T54031102 4
16 NUT / STUD T54031040 24
17 STUD / HUB T54031042 24
18 BOLT — GR8 7/16" x 4” T50031122 2
19 NUT — NYLOCK GR8 7/16” T50251005 2
20 BOLT — GR8 5/8” x 5-1/2” T50031218 8
21 NUT — NYLOCK GR8 5/8” T50251006 8
22 WASHER — FLAT GR8 METALOY 5/8” T50421032 16
23 GREASE NIPPLE T50991112 4
23 GREASE FITTING T50991108 4
24 BEARING POLYURETHANE T60111196 4
25 SUSPENSION CHASSIS T36013000-01 1
26 BUMPER — RUBBER 2" x 8-1/2" T62011021 1
27 HINGE PIN T36012070 2
28 GREASE FITTING 1/8 STR T50991102 2
29 BOLT — GR8 5/16" x 2" T50031046 2
30 NUT — NYLOCK GRS8 5/16” T50251003 2
31 BOLT — GR8 5/16” x 4" T50031060 2
32 NUT — NYLOCK GRS8 5/16” T50251003 2
33 WASHER — FLAT GR8 METALOY %" T50421029 2
34 TEE %2FPT WELDABLE T56091094 2

NOTE: ITEMS WITH ** ARE ASSOCIATED TO SPECIFIC MODELS

Parts Catalog Page 35



Decal Placement — SH Model

o —

I

18117
5

[T ®

: 4
I
(S
@
TOP VIEW
FRONT VIEW

RIGHT SIDE VIEW LEFT SIDE VIEW
WITHOUT GUARDS
NOTE: ALL DECALS ARE TD BE UNDER THE GUARDS

RIGHT SIDE. VIEW LEFT SIDE VIEW
01-35935D

Page 36 Parts Catalog



ITEM PART DESCRIPTION PART NO. QTY
1 DECAL ISO GUARD IN PLACE 119-0717 1
2 DECAL CE PANEL 119-6806 1
6 DECAL ISO CRUSH HAZARD 119-6830 2

DECALTORO LOGO 66-6140 2
8 DECAL ISO SHEAR HAZARD 119-6844 3
9 DECAL MH400SH - RH 119-6802 4
10  DECAL MH400SH - LH 119-6802 4
11  DECAL TAILGATE HEIGHT IND. 119-6845 1
15  DECAL ISO SERVICE MANUAL 119-6806 2
17 DECAL ISO MH-400 TRAVEL 119-6812 1
18  DECAL MH-400 LOADING 119-6833 1
19  DECAL ISO MH-400 WEIGHT KIT 119-6836 1
20  DECAL ISO CRUSH HAZARD 93-9899 2
21 DECAL ISO JACK STAND 119-6835 1
22 DECAL ISO MH-400 CONTROLS 119-6823 1
23 DECAL ISO HYD CYL SUPPORT 119-6825 1

DECAL LIFT CYLINDER 93-9852 1
25  SAFETY WALK/BLACK 317 X 36"LG T36013052 2
26 SAFETY WALK/BLACK 317 X 18"LG. T36013050 2

NOTE: ITEMS WITH ** ARE ASSOCIATED TO SPECIFIC MODELS
Parts Catalog Page 37



Decal Placement — EH Model

T0P VIEW
FRONT VIEW REAR VIEW

RIGHT SIDE VIEW LEFT SIDE VIEW WITHOUT SWING ARM ASSEMBLY

WITHOUT GUARDS
NOTE: ALL DECALS ARE TO BE UNDER THE GUARDS

s
) NS
.,@ :T. - ' - Y o
o/ f

SRS

RIGHT SIDE VIEW LEFT SIDE VIEW WITH SWING ARM ASSEMBLY

01-46268D

Page 38 Parts Catalog



ITEM PART DESCRIPTION PART NO. QTY
1 DECAL ISO GUARD IN PLACE 119-0717 1
2 DECAL CE PANEL 119-6806 1
6 DECAL ISO CRUSH HAZARD 119-6830 2

DECALTORO LOGO 66-6140 2
8 DECAL ISO SHEAR HAZARD 119-6844 3
9 DECAL MH400EH - RH 119-6803 4
10 DECAL MH400EH - LH 119-6803 4
11 DECAL TAILGATE HEIGHT IND. 119-6845 1
15 DECAL ISO SERVICE MANUAL 119-6806 2
17 DECAL ISO MH-400 TRAVEL 119-6812 1
18 DECAL MH-400 LOADING 119-6833 1
19 DECAL ISO MH-400 WEIGHT KIT 119-6836 1
20 DECAL ISO CRUSH HAZARD 93-9899 2
21 DECAL ISO JACK STAND 119-6835 1
22 DECAL ISO MH-400 CONTROLS 119-6823 1
23 DECAL ISO HYD CYL SUPPORT 119-6825 1

DECAL LIFT CYLINDER 93-9852 1
25 SAFETY WALK/BLACK 317 X 36"LG T36013052 4
26 DECAL CAUTION STRIP T0001-4632 2
27 DECAL ISO HOT SURFACE 115-2047 1

DECAL MH-400 CONTROLS 119-6832 1

NOTE: ITEMS WITH ** ARE ASSOCIATED TO SPECIFIC MODELS

Parts Catalog

Page 39



Twin Spinner

Parts Catalog

Page 40



ITEM PART DESCRIPTION PART NO. QTY
1** SPREADER HOUSING ASSY SH T36025200-01 1
1*  SPREADER HOUSING ASSY EH T0000-7785-01 1

2 SPREADER HOPPER ASSY T36025210-01 1
3 GUARD — FRONT T36025260-01 1
4 RETAINER — SCRAPER T36025280 1
5 SCRAPER — RUBBER T36025270 1
6 HANDLE T36025290-01 4
7 GRIP — HANDLE T62021010 4
8  TWIN SPINNER MOTOR - LH (146-2912) SH T56011030-03 1
9**  TWIN SPINNER MOTOR — RH (146-2930) SH T56011031-03 1
8/9**  TWIN SPINNER MOTOR — (146-3010) EH T0000-8136-03 2
* TWIN SPINNER MOTOR SEAL KIT T56013014 1
10 WOODRUFF - KEY T56013024 2
11 HUB — SPINNER DISC T36054780 2
12 DISC T36025230-01 2
12 DISC - HEAVY DUTY T0000-7322-01 2
13 SPINNER PADDLE - LH T36025240-01 3
14 SPINNER PADDLE - RH T36025245-01 3
15  ADJUSTABLE HANDLE ZINC 5/16" FEM T62011101 2
16 WASHER — FLAT GR8 METALOQY 5/16" T50421026 22
17 BOLT — NC GR8 PLTD %" x 5/8” T50031003 7
18  WASHER - FLAT GR8 METALOY %" T50421029 5
19  NUT - NYLOCK NC GR8 ¥ T50251000 5
20  BOLT - NC GR85/16" x 1" T50031038 11
21 NUT-NYLOCK NC GRS 5/16" T50251003 23
22 WASHER - FLAT GR8 METALOY %’ T50421030 4
23 NUT — NYLOCK NC GR8 v2” T50251004 4
24 WASHER — LOCKING METALOY 4" T50401040 2
25 BOLT - NC GR8 PLTD 3/8" x %" T50031068 8
26 WASHER - LOCKING METALOY 3/8" T50401044 8
27 SETSCREW HD. 5/16" x 5/16"NC T51121096 4
28  BOLT - CARR NC PLTD 5/16" x %" T50091040 12
29 NUT-STOVER “C’ NC PLTD 5/16" T50281000 2
30 WASHER — FENDER 5/16" x 1-1/4” OD T50421056 4
31 WASHER — UHMW T36025250 4
32 DECAL ISO SHEAR HAZARD 119-6805 2
33 DECAL ISO PROJECTILES 119-6804 1
35  DECAL TORO LOGO 66-6140 2
36  DECAL TWO PERSON LIFT 119-6810 1
37  DECAL ISO READ MANUAL 119-6806 1

NOTE: ITEMS WITH ** ARE ASSOCIATED TO SPECIFIC MODELS
Parts Catalog Page 41



Twin Spinner Hydraulics — SH Model

Mk, L L

14

20

gl

Page 42 Parts Catalog



ITEM PART DESCRIPTION PART NO. QTY

1 VALVE - FLOW CONTROL T36025025-01 1
2 BOLT - NC GR8 PLTD 1/4” x 2-3/4” T50031018 2
3 WASHER - FLAT GR8 METALOY 1/4” T50421029 4
4 NUT - NYLOCK NC GR8 1/4” T50251000 2
5 CONN 1/2” JIC - 5/8" O-RING T56091379 4
6 ELBOW 90 3/8” MJIC - 1/4” MORB T56091225 1
7 TEE 1/2" FJIC - 1/2" MJIC - 1/2" MJIC T56091338 1
8 HOSE ASSY (RH MTR CASE DRAIN) T36025036 1
9 HOSE ASSY (CONNECTOR) T36025034 1
10 FITTING 3/8” MORB x 1/2” MJIC 156091173 1
11 ADAPTER 1/2” MJIC - 3/8” MORB 90 DEG. T56093020 1
12 TEE 1/2" MJIC x 3/8” MORB x 1/2” MJIC T56091355 1
13 COUPLER QUICK 1/2” MALE SAFEWAY T56151014 1
14 COUPLER QUICK 1/2" FEMALE SAFEWAY T56151009 1
15 HOSE ASSY(PRESSURE) T36025028 1
16 HOSE ASSY (RETURN) T36025030 1
17 HOSE ASSY (VALVE-LH MOTOR) T36025038 1
18 HOSE ASSY (RH MTR-RETURN) T36025032 1
20 PLUG QUICK DIS. SAFEWAY 1/2” T56152150 1
21 CAP QUICK DIS. SAFEWAY 1/2” 156152152 1
22 LEVER - FLOW CONTROL T56051085 1
23 KNOB - FLOW CONTROL T56051084 1

NOTE: ITEMS WITH ** ARE ASSOCIATED TO SPECIFIC MODELS

Parts Catalog Page 43



Twin Spinner Hydraulics — EH Model

01-46272D00

Page 44 Parts Catalog



ITEM PART DESCRIPTION PART NO. QTY
1 COUPLER QUICK 1/2" FEMALE SAFEWAY T56151009 1
2 HYDRAULIC HOSE ASSY 7 EH TS T0000-7829 1
3 HYDRAULIC HOSE ASSY 8 EH TS T0000-7830 1
5 PLUG QUICK DIS. SAFEWAY 1/2" T56152150 1
6 CAP QUICK DIS. SAFEWAY 1/2" T56152152 1
7 CLAMP CAP T36013220 1
8 HYD LINE CLAMP T56171012 2
9 BOLT NC GR8 PLTD %" X 4" T50031024 1
10  WASHER FLAT GR8 METALLOY %" T50421029 2
11 NUT NYLOCK NC GR8 ¥4’ T50251000 1
12 CONN 1/2 JIC - 5/8 O-RING T56091379 4
13 ELBOW 90° - 3/8” MJIC — %" MORB T56091225 1
14 TEE %" JIC — %" MJIC — %" MJIC T56091338 1
15  HOSE ASSY - RH MTR CASE DRAIN T36025036 1
16  HYDRAULIC HOSE ASSY 2 MH TS T36025034 1
17 COUPLER QUICK 1/2” MALE SAFEWAY T56151014 1
NOTE: ITEMS WITH ** ARE ASSOCIATED TO SPECIFIC MODELS
Parts Catalog Page 45



Swivel Kit

®\ = ®m® ? /@

END VIEW ASSEMBLY

01-55941002 14

Page 46 Parts Catalog



ITEM PART DESCRIPTION PART NO. QTY

1 FUNNEL ASSY T36027010-01 1
2 SWIVEL PLATE ASSY T36027030-01 1
3 ATTACHMENT CLAMP ASSY T36015800 2
4 SLIDE BRACKET ASSY T36027020 2
5 BELT SCRAPER RUBBER T36027060 1
6 BELT SCRAPER RETAINER T36027070 1
7 PLATE SCRAPER T36027040 4
8 YOKE ROLLER - CROWNED T60118160 8
9 LATCH / SPRING T62021030 1
10 BOLT - GR8 PLTD 7/16" x 2-1/4" T50031112 8
11 NUT -NYLOCK GR8 7/16" T50251002 8
12 WASHER - FLAT METALOY 3/8" T50402050 8
13 BOLT - GR8 PLTD 5/16" x 1-1/4" T50031040 5
14 NUT - NYLOCK GRS 5/16" T50251003 5
15 WASHER - FLAT GR8 METALOY 5/16" T50421026 10
17 DECAL TWO PERSON LIFT 119-6810 1
18 DECAL ISO READ MANUAL 119-6806 1
19 BEARING BAR (PAIR) T36015200 4
20 BOLT - GR8 1/2" x 1-1/2" T50031134 4
21 NUT - NYLOCK GRS 1/2" T50251004 4
22 HITCH PIN T50992360 2
22 LOCK PIN TO000-3247 2
23 CLAMP LOCK T36015794-01 2
24 MACHINE SCREW 10-24X3" PLTD T50001050 2
25 NUT-NYLOCK NC PLTD 10-24 ZINC T50241004 2
26 DECAL ISO CROSS CONVEYOR 119-6821 1

NOTE: ITEMS WITH ** ARE ASSOCIATED TO SPECIFIC MODELS

Parts Catalog Page 47



Cross Conveyor

LPERP S B pPP
ﬁi B - ;ﬁ?@ ® & e '/ @
o= A
@ IDLER ROLLER END VIEW REAR SEAL DETAIL

(LESS DEFLECTOR)

-

it

,\9 E

ﬂ\%:

( )

26121

Q 2

senBy | B b

MOTOR END VIEW

LA T
m

SEE REAR SEAL ASS’Y

Ol il el

2 m AV Y6,

g —- A

CONVEYOR — LEFT SIDE VIEW @@@@

01-35939002

Page 48 Parts Catalog



ITEM PART DESCRIPTION PART NO. QTY

1 BELT — CONVEYOR 14" x 158” T60191240 1
2 DRIVE ROLLER T36022010 1
3 IDLER ROLLER T36022012 1
4 BELT ROLLER ASSY T36021156 7
** HEX BEARING FOR ABOVE ROLLER T60111000 14
b UHMW INSERT FOR ABOVE BEARING T36011685 14
5 HYDR. MOTOR 101-1009 756011022 1
* MOTOR SEAL KIT T56013011 1
6 COUPLE SLEEVE 1 BORE x 20D x 3LG T60231003 1
7 FLANGE -4 BOLT 1” T60116160 2
8 LOCK COLLAR T60112655 4
9 TAKE UP BEARING T60114110 2
10 MOTOR MOUNT BRACKET T36022032 1
11 SPACER BAR T36022060 2
12 CONVEYOR CHASSIS ASSY T36022026 1
13 FRONT DEFLECTOR ASSY T36022000 1
14 DEFLECTOR BRACKET T36021050 1
15 RUBBER DEFLECTOR T36022002 1
16 DEFLECTOR BAR T36021040 1
17 REAR SEAL ASSY T36021090 1
18 CONVEYOR REAR SKIRT RUBBER T36021170 1
19 SEAL BAR T36021060 1
20 CONVEYOR SIDE SKIRT RUBBER T36021180 2
21 SKIRT RETAINER T36021190 2
22 SKIRT RUBBER SUPPORT T36021195 2
23 BOLT - GR8 3/8" x 1" T50031070 4
24 WASHER — LOCKING 3/8” T50401044 4
25 WASHER — FLAT GRS 3/8” T50421026 4
26 BOLT — CARR 3/8” x 1-1/4" T50091082 8
27 NUT — NYLOCK GRS 3/8” T50251002 8
28 TENSIONER ROD ASSY T36021110 2
29 NUT — GR8 5/8” T50201012 4
30 WASHER - FLAT GR8 1/4” T50421029 62
31 NUT — NYLOCK GR8 1/4” T50251000 46
32 GUARD — MOTOR MOUNT T36022090 1
33 BOLT — GR8 1/4” x 1-1/4" T50031006 26
34 BOLT - GR8 1/4" x 1" T50031004 8
35 KEY —WOOD T56013024 1
36 KEY - DRIVE T36022014 1
37 HANDLE ASSY TO000-7831 2
38 BOLT — GR8 1/4” X 3/4 T50031002 8

NOTE: ITEMS WITH ** ARE ASSOCIATED TO SPECIFIC MODELS

Parts Catalog Page 49



Cross Conveyor

01-35940002

Page 50 Parts Catalog



ITEM PART DESCRIPTION PART NO. QTY

1 1/2" HOSE ASSY T36021120 1
2 1/2" HOSE ASSY T36021130 1
3 MALE QUICK COUPLER 1/2” T56151014 1
4 QUICK DISCONNECT CAP 1/2” T56152152 1
5 FEMALE QUICK COUPLER 1/2” T56151009 1
6 QUICK DISCONNECT PLUG 1/2” T56152150 1
7 SWV STR 5/8MORG — 1/2FPT 756091208 2
8 CLAMPS - RUBBER T58071024 4
9 MOTOR MOUNT GUARD T36022090 1
10 TENSIONER GUARD - L.H. T36022070 1
11 IDLER GUARD T36022080 1
12 TENSIONER GUARD - R.H. T36022075 1
13 BOLT - GR8 1/4” x 1-1/4" T50031006 22
14 NUT — NYLOCK GRS 1/4” T50251000 22
15 WASHER — FLAT GR8 METALOQY 1/4” T50421029 44
16 BOLT — GR8 5/16" x 5/8” T50031034 1
17 WASHER — LOCKING 5/16" T50401042 1
18 WASHER — FLAT GR8 METALOY 5/16” T50421026 1
20 DECAL ISO SHEAR HAZARD 119-6844 3
21 DECAL ISO CROSS CONVEYOR 119-6821 1
24 DECAL ISO READ MANUAL 119-6806 1
25 DECAL ISO GUARD IN PLACE 119-0717 1
26 DECAL ISO TWO PERSON LIFT 119-6810 1
27 STAND — CROSS CONVEYOR (Incl. ltems #28, 29, 30) T0000-6682 2
28 BOLT — GR8 1/4” X 1 3/4” T50031010 4
29 NUT — NYLOCK GRS 1/4” T50251000 4
30 WASHER — FLAT GR8 METALOY 1/4” T50421002 8
31 DECAL - CAUTION STRIP T0001-4632 8

NOTE: ITEMS WITH ** ARE ASSOCIATED TO SPECIFIC MODELS

Parts Catalog Page 51



Option Caddy

@ 2—WASHERS PER SIDE
21020 ﬁ
CI
DOONR, = S
Il
Lo } %\@
1

FRONT VIEW (HANDLE NOT SHOWN)

DETALL B

FRONT VIEW (ND WINCH HANDLE)

DETAIL A

SIDE VIEW (NO FORK ASSEMBLY SHOWN)

ST
A ,#7”

wo)
I~ 7
| 4

?J,ﬁ/ﬁ

=

C3

b
L

L

— 1L

F

e

C

FRONT VEW
2-WASHERS INSIDE

40106805

Page 52 Parts Catalog



ITEM PART DESCRIPTION PART NO. QTY

1 CARRIAGE - MAIN FRAME T36026005 1
2 LEG ASSY — L.H. T36026015 1
3 LEG ASSY —R.H. T36026025 1
4 HANDLE T36026030 1
5 FORK RECEIVER T36026105 1
6 FORK ASSY T36026082 2
7 FORK STOP T36026090 2
8 RIGID ASSY W/BRAKE & 8" TIRES T55012020 1
9 WHEEL - 8" PNEUMATIC T55012015 4
10 SHAFT - PIVOT T36026042 1
11 SLEEVE - PIVOT T36026045 1
12 LATCH - HANDLE T36026035 1
13 UHMW SPACER T36026050 1
14 GUARD T36026070 1
15 WINCH ASSY W/HANDLE T62011168 1
16 CABLE & CLIP ASSY T36026060 1
17 PULLEY T50992390 1
18 BOLT — GR8 1/2” x 3-1/2” T50031148 2
19 WASHER - FLAT GR8 1/2” T50421030 20
20 NUT — NYLOCK GR8 1/2” T50251004 6
21 BOLT — GR8 1/2" x 3-1/4" T50031147 1
22 YOKE ROLLER — CROWNED T60118160 4
23 BOLT — GR8 7/16" x 2" T50031110 4
24 WASHER — FLAT GR8 7/16” T50402050 8
25 NUT -NYLOCK 7/16” T50251005 4
26 BOLT — GR8 5/16" x 1-1/4” T50031040 4
27 WASHER — FLAT GR8 5/16” T50421026 8
28 NUT — NYLOCK GR8 5/16” T50251003 4
29 BOLT — GR8 3/8" x 1-1/4” T50031072 4
30 WASHER — FLAT GR8 3/8” T50421028 13
31 NUT — NYLOCK GR8 3/8” T50251002 8
32 BOLT — GR8 1/4” x 3/4” T50031002 6
33 WASHER — FLAT GR8 1/4” T50421029 12
34 NUT — NYLOCK GRS 1/4” T50251000 6
35 BOLT - GR8 3/8 x 1" T50031070 3
36 BOLT — GR8 1/2" x 2-1/4" T50031140 1
37 GREASE FITTING T50991112 2
38 BOLT — GR8 3/8" x 4” T50031092 1
39 BOLT - GR8 1/2” x 5" T50031154 2

NOTE: ITEMS WITH ** ARE ASSOCIATED TO SPECIFIC MODELS

Parts Catalog Page 53



Option Caddy Decal Placement

T\ i i —
i
{ -UJ U

FRONT VIEW RIGHT SIDE VIEW

ik U

TOP VIEW LEFT SIDE VIEW

40106805

Page 54 Parts Catalog



ITEM PART DESCRIPTION PART NO. QTY
119-6851 2

1 DECAL TY-436 ISO NO PASSENGERS
2 DECAL ISO READ MANUAL 119-6806 1
DECAL TY-437 ISO OPTION CADDY LOADING 119-6834 2

3

NOTE: ITEMS WITH ** ARE ASSOCIATED TO SPECIFIC MODELS
Page 55

Parts Catalog



Option Caddy

eeeeee



ITEM PART DESCRIPTION PART NO. QTY

1 BRACKET — TIE DOWN T36026200 2
2 BRACKET — SWIVEL WHEEL (LH) T36026210 1
3 BRACKET — SWIVEL WHEEL (RH) T36026220 1
4 WHEEL 8” SINGLE SWIVEL T0002-0499 2
5 WHEEL 8" FLAT FACE %" BORE T55012015 4
6 SPACER — WHEEL T36026230 2
7 BOLT NCGR8 PLTD 1/2 X 7 T50031160 2
8 NUT NYLOCK GR 8 1/2" NC T50251004 2
9 WASHER - FLAT GR8 METALOY %2 T50421030 4
10 WASHER-FLATCUT 7/16 GR8 ZINC T50402050 8
11 BOLT NC GR8 PLTD 7/16 X 1-1/2 T50031106 2
12 NUT-NYLOCK NC 7/16 GR8 PLTD T50251005 4
13 BOLT NC GR8 PLTD 3/8 X 1-1/4 T50031072 8
14 NUT NYLOCK NC GR8 3/8" T50251002 8
15  WASHER - FLAT GR8 METALOQY 3/8 T50421028 16
16 BOLT NC GR8 PLTD 7/16 X 3-1/2 T50031120 2
17 DECAL — READ MANUAL, MAX WEIGHT 119-6834 1
19 DECAL - NO PASSENGERS 119-6851 1
20 DECAL - LOCKING BAR UP 119-6850 2
21  TIEDOWN 1" X 8" — CAM BUCKLE TO000-8699 2

NOTE: ITEMS WITH ** ARE ASSOCIATED TO SPECIFIC MODELS

Parts Catalog Page 57



Hydraulic Power Pack

T
|

END VIEW
SIDE VIEW

SEE DETAIL A
SEE DETAIL B

PRESSURE PORT

SECTION - C

DETAIL - A DETAIL - B

VALVE DETAILS 01-35943D02

Page 58 Parts Catalog



ITEM PART DESCRIPTION PART NO. QTY
1 PUMP T56030809 1
2 1MORG — 1IMPT T56091149 1
3 SUCTION STRAINER T56112400 1
4 HYDRAULIC TANK T36024200 1
5 TANK MOUNT ASSY T36024210 1
6 CONTROL VALVE T36024260 1
* HYDRAULIC VALVE SEAL KIT T56051070 1
7 TANK LID ASSY T36024220 1
8 TANK LID GASKET T61031014 1
9 PUMP MOUNT PLATE ASSY T36024230 1
10  PUMP MOUNT PLATE GASKET 761031018 1
11 PUMP GASKET T61031016 1
12 STRADPT 1/2FPT — 3/4AMORG T56091246 1
13 1/2" HOSE ASSY T36024270 1
14 CONN STR 1/2MJIC — 1/2MPT T56091158 1
15  SIGHT GUAGE T57072004 1
16  PUMP MOUNT BRACKET T36024240 1
17 ELBOW 90 1/2MJIC — 1/2MPT T56091184 2
18  1/2" HOSE ASSY T36024250 2
19  ELBOW 90 STREET 1/2MPT — 1/2FPT T56091076 1
20  CONN NIPPLE 1/2MPT — 1/2MPT T56091114 1
21 ELBOW 90 1/2MPT — 1/2MPT T56091072 1
22 FEMALE QUICK COUPLER 1/2" T56151009 2
23 QUICK DISCONNECT PLUG 1/2” T56152150 2
24 ELBOW 90 1/2MJIC — 3/4MPT T56091185 2
25  BOLT -GR5 1/2" x 1-3/4” T50011148 4
26 NUT - NYLOCK GR8 5/16” T50251003 12
27  WASHER - FLAT GRS 5/16 T50421026 12
28  WASHER — FLAT GRS 1/4” T50421029 19
29 NUT-NYLOCK GRS 1/4” T50251000 19
30  BOLT - GR8 1/4” x 2" (welded to tank lid) T50031012 3
31  LEVERASSY T56053070 1
32 NUT - NYLOCK GR8 1/2" T50251004 5
33  BOLT-GR83/8"x1" T50031070 8
34 NUT - NYLOCK GRS 3/8" 750251002 8
35  WASHER - FLAT GRS 3/8" T50421028 16
36 NUT - NYLOCK GR8 1/2" T50251004 4
37  BOLT-GRS8 1/2" x 5-1/2" T50031156 4
38  WASHER - FLAT GRS 1/2" T50421030 8
39  WASHER - FLAT GR8 5/8” T50421032 1
40  NUT-NYLOCK GR8 5/8” T50251006 1

NOTE: ITEMS WITH ** ARE ASSOCIATED TO SPECIFIC MODELS
Parts Catalog Page 59



Hydraulic Power Pack

5
W

é:'

(D=t

® G-
n®

@‘\
\
e
| ®
OIR0
SIDE VIEW S
SEE DETAIL A
SEE DETAIL B

PRESSURE  PORT

SECTION = C

DETAIL - A DETAIL - B

VALVE DETAILS 01-35943D02

Page 60 Parts Catalog



ITEM PART DESCRIPTION PART NO. QTY
41  PLUG - OIL DRAIN T59011102 1
42 DECAL ISO SHEAR HAZARD 119-6844 2
44 FILLER BREATHER CAP T56171026 1
45  STUD PUMP MOUNT T36024242 1
46 NUT-NC GR85/8 T50201012 1
47  SEALKIT (NOT SHOWN) T56031902 1
48  BUSHING (NOT SHOWN) T56031904 4
49  THRUST PLATE (NOT SHOWN) T56031906 2
50  SNAPRING (NOT SHOWN) T56031908 1
51  BEARING - INPUT (NOT SHOWN) T56031910 1
52 GEAR SET - 1" SHAFT (NOT SHOWN) T56031912 1
53  PTO SHAFT — NOT SHOWN T61051007 1
54  SETSCREW HD 3/8"x 5/8” (NOT SHOWN) T51121110 4
55  DECAL ISO READ MANUAL 119-6806 1
56  DECAL ISO HOT SURFACE 115-2047 1
57  DECAL ISO HYD CAPACITY 119-6831 1

NOTE: ITEMS WITH ** ARE ASSOCIATED TO SPECIFIC MODELS
Parts Catalog Page 61



Electric Brake Kit

_ /16

INSTALL ON TRACTOR

SEE DETAIL-B ——— inreer MH-408

INSTALL ON TRACTOR :
Mo __IIIIIIIIIIIIIIIIIIIIIIIII_" T

SEF DETAIL-D /|
R DHAIH/
LEFT SIDE VIEW
(RIGHT SIDE TYPICAL)
i
B ot
mAczer MH-400 e b
L SEF DETAIL-A
:
> BOLT CLAMPS TO STUDS
i ON WALKING BEAM
A
FRONT VIEW DETAIL-A

FASTEN HARNESS TO JoV T
HYDRAULIC HOSES |

USING CABLE TIES.

FASTEN HARNESS TO
HYDRAULIC HOSES
USING CABLE TIES.

DETAIL-B DETAIL-C DETAIL-D
INSTALL ON TRACTOR

01-36116000

Page 62 Parts Catalog



ITEM PART DESCRIPTION PART NO. QTY

1 SOCKET -7 WAY T58071116 2
2 CONNECTOR BRACKET T36016090 1
3 TRACTOR BRACKET T36016080 1
4 CABLE - COIL 12FT T58071132 1
5 LOAD CONTROL ELECTRIC BRAKES T54085020 1
6 FOOT CONTROLLER ELECTRIC BRAKES T54085030 1
6 HAND CONTROLLER ELECTRIC BRAKES T0002-1395

7 BOOT - FOR 7 WAY SOCKET T58071128 2
8 CABLE TIES T58071002 6
9 CLAMPS — RUBBER 3/8” #6 T58071010 22
10 RIVET POP 3/16” X 7/16” T52011016 16
11 NUT — NYLOCK GRS 1/4” T50251000 6
12 BOLT — GR8 5/16” x 3/4” T50031030 2
13 NUT — NYLOCK GRS 5/16” T50251003 8
14 BOLT — GR8 5/16" x 1" T50031038 6
15 WASHER — FLAT GR8 METALOY 5/16” T50421026 6
16 TRACTOR WIRING KIT T36016070 1

NOTE: ITEMS WITH ** ARE ASSOCIATED TO SPECIFIC MODELS

Parts Catalog Page 63



Electric Brake Kit

10 7-POLE ? P

CONNECTOR 7
a5 —]

7-POLE CONNECTOR AT REAR
OF TRACTOR. (SEE COLOR CHART).
COLORS FOR 7-WIRE CORD ONLY.

10 ft, COILED 7-WIRE
TRAILER CABLE ASSEMBLY

/—POLE CONNECTOR AT FRONT
OF UNIT. (SEE COLOR CHART).
COLORS FOR 7-WIRE CORD ONLY.

QTRM 0 72"

- 10 RH. ELECTRIC BRAKES

NOTE!

10 GROUND

—1 T0 LH. ELECTRIC BRAKES

SOLDER ALL CONNECTIONS AND BARED WIRE ENDS.
USE HEAT SHRINK  CONNECTORS ON SPLICED JOINTS.

———— 10 12DC

Lo

POWER SUPPLY

MIN - MAX

FOOT CONTROLLER

LOAD CONTROL

2-WIRE CABLE 12qa

WHITE

GROUND

\BLACK)

POWER (

WHITE

GROUND

POWER (

/-WIRE CONNECTOR COLOR CHART

WHITE (WHT)

GROUND RETURN TO TOWING VEHICLE

BLUE (BLU)

ELECTRIC BRAKES

GREEN (GRN)

RIGHT HAND BRAKE AND SICNAL LAMP

YELLOW (YEL)

LEFT HAND BRAKE AND SIGNAL LAMP

BROWN (BRN)

TAIL AND CLEARANCE LAMPS

RED (RED)

AUXILIARY (NOT USED)

BLACK (BLK)

AUXILIARY (NOT USED)

01-36114D00

Page 64

Parts Catalog



ITEM PART DESCRIPTION

PART NO. QTY
1 WRAP — SPIRAL 3/8” x 36" T58071028 1
2 WIRE -2 @ 12GA — WHT/BLK /FT (97) T58031370 2
3 CONNECTOR — SHRINK — YELLOW T58031034 8
4 SNAP CONNECTOR — 2 POLE 1878 T58031349 2

NOTE: ITEMS WITH ** ARE ASSOCIATED TO SPECIFIC MODELS

Parts Catalog

Page 65



Electric Brake Kit

STEEL BACKING PLATE

CAST BACKING PLATE

* NOT SHOWN

Page 66 Parts Catalog



ITEM PART DESCRIPTION PART NO. QTY
1 BRAKE SHOE — L.H. SET T54085110 2
2 BRAKE SHOE — R.H. SET T54085100 2
3 WASHER — SHOE HOLD DOWN T54085118 8
4 NUT — HOLD DOWN SELF LOCKING T54085116 8
5 BACKING PLATE ASSY — STEEL T54085103 2
6 SPRING — REAR RETURN (BLACK) T54085130 4
7 SPRING — FRONT RETURN (GREEN) T54085120 4
8 ACTUATING ARM — L.H. T54085123 2
9 ACTUATING ARM — R.H. T54085113 2
10 WIRE CLIP — MAGNET WIRES T54085142 4
11  RETAINER — SHOE L.H. T54085230 2
12 RETAINER - SHOE R.H. T54085240 2
13 NUT - SHOE RETAINER T54085114 4
14 MAGNETKIT-12V T54085140 4
15  RETAINER CLIP — MAGNET T54085141 4
16  SPRING CENTERING T54085122 8
17 SPRING ADUSTER (RED) T54085202 4
18  ADJUSTER ASSY — MANUAL T54085208 4
19 DUST SHIELD — BRAKE T54085135 4
20 BOLT-GRS5PLTD 1/2" x 1-1/2 T50011146 16
21 NUT - NYLOCK PLTD 1/2" T50241016 16
22 WIRE GROMMET T54085117 4
23 CLIP ADJUSTER - SCREW END T54085250 4
24 CLIP ADJUSTER - BARREL END T54085252 4
25  WASHER — SHOE RETAINER T54085119 4
26 BRAKE SHOE - L.H. SET T54085111 2
27  BRAKE SHOE - R.H. SET T54085101 2
28  BACKING PLATE ASSY — CAST T54085102 4
29  ACTUATING ARM - L.H. T54085123 2
30  ACTUATING ARM - R.H. T54085113 2
31  WIRE CLIP — MAGNET WIRES T54085142 4
32  RETAINER - SHOE L.H. T54085230 2
33  RETAINER - SHOE R.H. T54085240 2
34  NUT -SHOE RETAINER T54085114 4
35  MAGNETKIT-12V T54085140 4
36  RETAINER CLIP - MAGNET T54085141 4
37  SPRING CENTERING T54085122 8
38  WASHER - SHOE RETAINER T54085119 4
39  SPRING ADJUSTER (RED) T54085202 4
40  ADJUSTER ASSY — MANUAL T54085208 4

(Note: Above parts listing for 4wheel brake kit. For 2wheel brake kit the above quantities are reduced by half.)
NOTE: ITEMS WITH ** ARE ASSOCIATED TO SPECIFIC MODELS
Parts Catalog Page 67



Electric Brake Kit

SIEEL BACKING PLATE

CAST BACKING PLATE

LLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLL

01-36118D01

* NOT SHOWN

rrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrr

Parts Catalog

Page 68



ITEM PART DESCRIPTION PART NO. QTY
41 DUST SHIELD — BRAKE T54085135 4
42 BOLT — GR5 PLTD 1/2" x 1-1/2” T50011146 16
43 NUT — NYLOCK PLTD 1/2" T50241016 16
44 WIRE GROMMET T54085117 4
45 CLIP ADJUSTER — BARREL END T54085252 4
46 CLIP ADJUSTER — SCREW END T54085250 4
47 SHOE RETURN SPRING T54085121 4
48 DRUM - BRAKE T36023000 4
49 CAST BRAKE ASSY LH T54085018 2
50 CAST BRAKE ASSY RH T54085019 2

(Note: Above parts listing for 4wheel brake kit. For 2wheel brake kit the above quantities are reduced by half.)

NOTE: ITEMS WITH ** ARE ASSOCIATED TO SPECIFIC MODELS

Parts Catalog

Page 69



Light Kit

) o ’rSEE DETAIL-D
Nag DETA\L—A\ ., K
SEE DETAIL F ik AR S
SEF DETAIL-B - —
\ Ai R : @ :
T /’ .
0 :@L 5
LEFT SIDE VIEW
(RIGHT SIDE TYPICAL) DETALA
& _
e MH-400 5

RED REFLECTOR

| w 7 REAR

REAR VIEW
I ——— BOW
I «
j‘ 567
@ Al
USE SPIRAL WRAP
T0 PROTECT WIRE
FROM SHARP EDGES. DETALL-D
DETAIL-E DETAIL-C
INSTALL ON TRACTOR 01-362060 23

Page 70 Parts Catalog



ITEM PART DESCRIPTION PART NO. QTY
1 SOCKET - 7WAY T58071116 2
2 CONNECTOR BRACKET T36016090 1
3 TRACTOR BRACKET T36016080 1
4 LAMP - 2-1/2" MARKER AMBER T58011028 2
5 LAMP - TAIL TURF LIGHT KIT T58011050 2
6 TAIL LAMP BRACKET T36016082 2
7 CABLE - COIL 12 FT T58071132 1
8 REFLECTIVE STRIP (1 RED & 1 WHITE) T37013060 1
9 GROMMET - RUBBER 3/8" ID T58075710 2
10 MOUNT - ALUM 2-1/2" T58011041 2
11 BOOT - 7 WAY SOCKET T58071128 2
12 BOLT - GR8 5/16" x 3/4" T50031036 6
13 NUT - NYLOCK GR8 5/16" T50251003 12
14 WASHER - FLAT GR8 METALOY 5/16" T50421026 12
15  BOLT - GRS 1/4" x 3/4" T50031020 38
16  CLAMPS - RUBBER INS 3/8" #6 T58071010 38
17 NUT - NYLOCK GR8 1/4" T50251000 38
18  RIVOT POP 3/16 x .437 752011016 12
19  GROMMET - RUBBER T58075180 2
20  BOLT-GR85/16"x 1" T50031038 6

*21  WRAP - SPIRAL 3/8" T58071028 2
22 GROMMET 2-1/2" T58011036 2
23 PLUG -2 PIN - NOT SHOWN T58031352 2
* SPECIFY LENGTH WHEN ORDERING
NOTE: ITEMS WITH ** ARE ASSOCIATED TO SPECIFIC MODELS
Parts Catalog Page 71



Light Kit Wiring

R.H. SIDE MARKER LAMP

“@0 [O] MAKE SPLICE CONNECTIONS
@@ INSIDE LAMP HOUSING

TO R.H. SIGNAL, BRAKE,

TALL & CLEARANCE LAVP
PLACE ON WHITE WiRE (7 )(8)

;D PLACE ON WHITE WRE
TO LH. SIGNAL, BRAKE,

TAIL & CLEARANCE LAMP

MAKE SPLICE CONNECTIONS
INSIDE LAMP HOUSING

/—POLE CONNECTOR AT REAR
OF TRACTOR. (SEE COLOR CHART).

COLORS FOR 7-WIRE CORD ONLY. SR\ _ RED ™=
/BLACK\ o BLACK RH. SIGNAL, BRAKE,
\WH\TE/ GROUND TAIL & CLEARANCE LAMP

10 ft. COILED 7-WRE
TRAILER CABLE ASSEMBLY

J-WIRE CABLE 16ga i
CONNECT TO BOLT

RH. SIDE MARKER LAMP

7-POLE CONNECTOR AT FRONT
OF UNIT. (SEE COLOR CHART).
COLORS FOR 7-WIRE CORD ONLY.

3-WIRE CABLE 16ga
L—T
\< o= CONNECT TO BLOT
~1 " WHITE| |BLACK \
AT GROUNDNTS
BLACK | BLACK LH. SIGNAL, BRAKE,
\_reD RED TAIL & CLEARANCE LAMP

3-WIRE CABLE 16ga

/-WIRE CONNECTOR COLOR CHART
WHITE (WHT) | GROUND RETURN TO TONING VEHICLE
BLUE (BLU) | ELECTRIC BRAKES
GREEN (GRN) | RIGHT HAND BRAKE AND SIGNAL LAWP NOTE!

VELLOW (L) | LEFT FAND BRARE AD SCHAL LR SOLDER ALL CONNECTIONS AND BARED WIRE ENDS.

3RO (0 TAL A CLEARACE LIPS USEHEAT SHRINK CONNECTORS ON SPLICED JOINTS.
RED (RED) | AUXILIARY (NOT USED)
BLACK (BLK) | AUXILARY (NOT USED)

01-36205D01 24

Page 72 Parts Catalog



ITEM PART DESCRIPTION PART NO. QTY
1 LAMP - 2-1/2" MARKER AMBER T58011028 2
2 MOUNT - ALUM 2-1/2" T58011041 2
3 CONNECTOR - SHRINK BLUE T58031032 10
*4 WIRE - 3 16GA - PER FT (11') T58031372 2
*5 WIRE - 3 16GA - PER FT (7') T58031372 1
*6 WIRE - 3 16GA - PER FT (4" T58031372 1
7 RING - NON INSUL 1/4" STUD 14GA T58031011 2
*8 SHRINK TUBE - 3/16" WHITE IN (3/4") T58031513 2
9 GROMMET 2-1/2" T58011036 2
10 PLUG 2 PIN - 2-1/2" LIGHT T58031352 2

SPECIFY LENGTH WHEN ORDERING

NOTE: ITEMS WITH ** ARE ASSOCIATED TO SPECIFIC MODELS

Parts Catalog

Page 73



TORO.

Count onit.




	watermark0: 
	watermark1: 
	watermark2: 
	watermark3: 
	watermark4: 
	watermark5: 
	watermark6: 
	watermark7: 
	watermark8: 
	watermark9: 
	watermark10: 
	watermark11: 
	watermark12: 
	watermark13: 
	watermark14: 
	watermark15: 
	watermark16: 
	watermark17: 
	watermark18: 
	watermark19: 
	watermark20: 
	watermark21: 
	watermark22: 
	watermark23: 
	watermark24: 
	watermark25: 
	watermark26: 
	watermark27: 
	watermark28: 
	watermark29: 
	watermark30: 
	watermark31: 
	watermark32: 
	watermark33: 
	watermark34: 
	watermark35: 
	watermark36: 
	watermark37: 
	watermark38: 
	watermark39: 
	watermark40: 
	watermark41: 
	watermark42: 
	watermark43: 
	watermark44: 
	watermark45: 
	watermark46: 
	watermark47: 
	watermark48: 
	watermark49: 
	watermark50: 
	watermark51: 
	watermark52: 
	watermark53: 
	watermark54: 
	watermark55: 
	watermark56: 
	watermark57: 
	watermark58: 
	watermark59: 
	watermark60: 
	watermark61: 
	watermark62: 
	watermark63: 
	watermark64: 
	watermark65: 
	watermark66: 
	watermark67: 
	watermark68: 
	watermark69: 
	watermark70: 
	watermark71: 
	watermark72: 
	watermark73: 
	watermark74: 
	watermark75: 


